



SPAN FORGING PVT. LTD.

Mobile : 9999986702

9999986704

9810010535

Mfrs. of : Steel Forgings, CNC Turned Components, Centrifugal Casting of alloy steel

Works : Village Tatarpur (Near Prithla) Teh. & Distt. Palwal

E-mail : spanforging@rediffmail.com

TEST REPORT

Ref. No.	Date.....
Issued to: M/s SARA SAE(P)Ltd.Unit-II A/2Sara Ind.Estate Ltd.Chak- rata Road,Selaqui,Dehradun.	Report No. 1197
Sample Description DIA 56 MM	Sample No. 7250-A
	D.O.T. 5/2/2012
	D.O.R 4/2/2012
	Heat No. JN-24-D

RESULTS

Chemical Analysis
By Spectrometer

Element	%
Carbon	0.0798
Silicon	0.391
Sulphur	0.0146
Phosphorus	0.0295
Manganese	1
Nickel	10.41
Chromium	17.42
Molybdenum	2.04
Vanadium	0.0679
Copper	0.365
Niobium/Columbium	0.027
Cobalt	0.169
Aluminium	0.0086
Titanium	0.0103
Iron	67.90

Checked By
Arun Mishra



Authorised Signatory
(Q.M / T.M)

1. The result listed refer only to the tested samples and applicable parameters. Endorsement of product is neither inferred nor implied.
2. Total Liability of our Laboratory is limited to the invoiced amount. No liability will be accepted after the sample is taken back.
3. The report can not be used as an evidence in a court of law.
4. Samples will be destroyed after 15 days.
5. Any Complaints about this report should be communicated within 7 days of issue of this report.
6. This report shall not be reproduced except in full, without the written permission of the Laboratory.
7. *Not Covered under NABL Scope.

KILA NO. 25/3. LIWASPUR, P.O. BAHALGARH
DISTT. SONEPAT-131021, HARYANA

TEST CERTIFICATE

CUSTOMER : M/S SHAKUMBARI TRADERS

CERTIFICATE : NO. 67

INVOICE NO. 78

P.O. NO. Verbal

DATE: 16/02/12

[illegible]

DESPATCH DETAIL

TYPE OF MAT.	ROUNDS
QUANTITY	15240 KG
TOTAL PCS	173
TRUCK NO.	HP-17B 5416

QUALITY INSPECTED BY

SIGNATURE